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ity Industrial Co
hui Rd

NT HK

Applicant {Goas:8JmE0)

~One submitted samplk ‘ssidiobe Advance Al F’u%';;?‘"" vironmental

Cleaner BFERELERIRE
ltem No.: AD40 '
Country of Origin : HK

Date Samples Received i 2007-08-30

Date Tested . 2007-04-10 to 2007-04-11
Investigation Requestad ! Evaluation for the effect of a detergent caused on marbiz
Method Uzed : 1. Divide the submitted marble into 2 portions by marking and then

weight for the initial mass

peeling off of the Surface

Concluslons ¢ The marble showed no difference before and afie: immersed into the
1:2 dilution of “Advance All Purpose Environmental Clzaner B2EFES
BEVETHAD". Therg was no loss in gloss, colour changs, blistering and
peeling off of the surface. The mass of the tested marble remained
the same weight.

Joey Lau, CFD
For and on behalf of
The Hong Kong Standards and Testing Centre Lid,
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Test ltem(s)

Result

Weight of marble before treated 55069
Weighi of marble after treated 55069
Waight Cifg 2l 0%

Cbservaton

No noticeable change after treated with 1.2 detergent
(including gloss, color change, blistering, peeiing off of the
- surface)

s End of Test Report ™
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